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TEST REPORT

WEHE (No.) :UTS24110014M06 3R HE (Report Date) : 2024/11/07

T HAL/Client D OE M EIE R A A
Haifulong New Material Co., Ltd.
#i Hk/Address D BTG R EERTT % 22 5

22 Zhuzhu road, Lujia town, Kunshan city

LA A 15 U2 o T AR B KA

The following sample(s) was/were submitted and identified on behalf of the client as:

i 4 FRr/Sample Name . FH#A ABS #/Flame retardant ABS board

$#4¢ H /Receiving Date . 2024/11/01

K 151 H [Test Item : X #%/Halogen

4 ik/Conclusion DOHE IR AR IR S R AT 4 IEC 61249-2-21:2003 K.

/Based on the analysis of the submitted sample, the results do not meet
the requirements of IEC 61249-2-21:2003.
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This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request. Attention is drawn to the limitations of liability,
indemnification and jurisdictional policies defined therein. The results shown in this Test report refer only to the sample(s) tested unless otherwise stated This test report shall
not be reproduced, except in full, without written approval of the Company. A< 1% 4% 7 2 =] il 52 22 38 F IR 55 26 k0 4 1 2 Tl W9 F ARl 45 1 TS T 2 e 46k, AR AR 2 3L
5. it EEBUAMIPE, 2SR A AT R BRAESA U, AR SOSREE ST, REVER, A EHIAR S

LA BRI AR A A B UNITED TESTING_ SERVICES (JIANGSU) CO.. LTD.
Hudike J5H T 5 X R AT AL E 505 38 215021 Address: Building 3, No.50 Beiguandu Road, Wuzhong Zone, Suzhou, Jiangsu, China , 215021
Hif (Tel) : +0512-66358200 fLH (Fax) : +0512-66358088

---------- WWW.UtS.COM.CN ==========



TEST REPORT

& HEY (Report Date) :2024/11/07

UT

REmS (No.) :UTS24110014M06

1. MR A5 1/ Test Standard(s)
EN 14582:2016

2. Pk H i/ Test Date(s)
2024/11/05-2024/11/06

3. Mk % &/ Test Equipment(s)

B 2R W& T AR XU
Test Equipment Equipment Number Calibration Period of Validity
-~ PN
%%%uab( E-1-1038 2024/11/28
4. kg R/ Test Result(s)
. T3 iR R Ko 25 PR {f
SRR SN 5
'T'/j{)tjlt} 3 MDL Results Limits
3 om (mg/kg) (mg/kg) (mg/kg)
#/Fluorine (F) 30 N.D. 2 %
Z/Chlorine (Cl) 30 N.D. 900
#/Bromine (Br) 30 99904.67 900
fill/lodine (1) 30 N.D. -
. 1t/Total (CI+Br) - 99904.67 1500

i /Remark : 18 iR K R BB AR 4R 42 IEC 61249-2-21:2003 [fJ%:k . /The Limits are based on the
requirements of IEC 61249-2-21:2003.

HVE 1) “--" = AR E/Not Regulated.
/Note : 2) N.D.= Kfutt, /ML FR/Not detected, less than MDL.
3) Z% EN 14582: 2016, XM &E 7 ik ik(IC)iE4r Rl .
With reference to EN 14582: 2016, analysis was performed by IC.

W47 54/ TEST PART DESCRIPTION: HE4:J&/Non-metal
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TEST REPORT

REHES (No.) :UTS24110014M06 R HH (Report Date) : 2024/11/07

Ky FE E/FLOW CHART

PRAE IR FESASRIRGEHE T I 20ml KA TN AR T
BT ke Wi I Add 20ml Rk IREIOxygen is filled
/Weigh sample |:> absorbent solution to the Ij into the oxygen cartridge,
in a burning dish. oxygen cartridge. ignition combustion.
RN N, PR v Rl R TV 20 22 55U, RSO
/Analyzed by ion <:| ER BN E <:| e NVEEIHH/When the oxygen
chromatography. /Make up with cartridge is cooled, the absorbent
absorbent solvent. solvent is transferred into the flask.

5. FEMHE Fr/Sample photo(s)
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Test results in this report are only used for scientific research, teaching and internal quality control.
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